

CERTIFICATE OF ANALYSIS

(시험 성적서)

제품명	:	염화아연(액상)
Lot NO.	:	N160203
시험일자	:	2016년 2월 3일
발행일자	:	2016년 2월 3일
시험방법	:	KS M 1318

항 목	단 위	규 격	결 과	비 고
ZnCl ₂	%	46.5 ~ 50.0	48.20	KS M 8121
ZnO	%	0.70이하	0.53	KS M 8122
pH (at 20℃)		2.4 ~ 3.0	2.98	
비중(at 20℃)		1.53 ~ 1.56	1.559	
NH ₄ Cl	%	1.0 이하	Trace	
Fe	ppm	10 이하	0.6	
Pb	ppm	10 이하	Trace	
Cu	ppm	5 이하	Trace	
SO ₄	%	-	-	
외관		무색투명	무색투명	
***		***	***	

분 석 : 박 현 진



상기 시험 분석결과에 이상 없음을 확인합니다.

2016년 2월 3일